
 
NIPOMO COMMUNITY SERVICES DISTRICT 
SOUTHLAND WASTEWATER TREATMENT 

FACILITIES IMPROVEMENTS 
 

 
 

Final Environmental  
Impact Report  

 
State Clearinghouse No. 2009051120 

 
 
 
 

Prepared for: 
 

NIPOMO COMMUNITY SERVICES DISTRICT 
148 S. Wilson Street 

Nipomo, California  93444 
(805) 929-1133 

 
 
 

Prepared by: 
 

DOUGLAS WOOD & ASSOCIATES, INC. 
1461 Higuera Street 

San Luis Obispo, California  93401 
(805) 544-1680 

 
 
 

November, 2011 

Copy of document found at  www.NoNewWipTax.com



  Table of Contents 
Southland Wastewater Treatment Facilities Improvements 

Final Environmental Impact Report  
i 

 
 

TABLE OF CONTENTS 
 

 
Section Page 
 
I. INTRODUCTION AND PURPOSE ................................................................. I-1 
[...]
accommodate multiple disposal methods (i.e. percolation basins, subsurface systems, 
etc.).  The District may elect to implement any combination of these reuse and disposal 
facilities.  
 
Information in these studies provide the basis for the description of the proposed project 
within this section and the impact assessments contained within Section V. 
Environmental Analysis of this EIR.  
 

B. PROJECT OBJECTIVES 

The basic objective of the proposed Nipomo Community Services District Southland 
Wastewater Treatment Facilities Improvements project is to provide improved 
wastewater treatment (Phase I of the proposed project) and to construct additional 
treatment and disposal facilities (Phases II and III of the proposed project) necessary to 
serve both existing and future wastewater treatment and disposal demands generated 
within the Southland WWTF service area of the Nipomo Community Services District 
consistent with the South County Area Plan (revised 1994). In so doing, the proposed 
project will also:  
 
1.  Provide reliable, high quality and cost effective wastewater treatment and disposal 
capacity and services  to existing and future customers within the District’s Town Sewer 
Service Area.  
 
2.  Respond to and remedy water quality violations associated with prior and  current 
 operations of the Southland Wastewater Treatment Facility. 
 
3.  Improve the water quality of treated wastewater to comply with current and 
 projected State Waste Discharge Order requirements and to minimize adverse 
 impacts upon Nipomo Mesa groundwater. 
 

Copy of document found at  www.NoNewWipTax.com



  III.  Project Description 
Southland Wastewater Treatment Facilities Improvements 

Final Environmental Impact Report  
 

III-3 

4.  Manage the height and volume of the subsurface mound of treated  wastewater 
 under the Southland percolation basins and the resultant discharge of 
 groundwater into Nipomo Creek over an annual period.  
 
5. Assist in resolving the Nipomo Mesa water supply deficit by promoting the 

beneficial use of the treated wastewater to either offset current Nipomo Mesa non-
potable water usage and/or, where feasible, to augment productive Nipomo Mesa 
groundwater aquifers. 

 
6. To the extent feasible, minimize use of additional fossil fuels by offsetting 

project-related increased power utilization with a more sustainable energy source. 
 
7.  Improve the efficiency and reliability of operations of the Southland Wastewater 

Treatment Facility. 
 

C. PROJECT LOCATION 

The Nipomo Community Services District encompasses approximately seven square 
miles southeast of the City of Arroyo Grande within the southern portion of San Luis 
Obispo County (see Figure 1, Regional Map). The Southland Wastewater Treatment 
Facility is located immediately south of the intersection of South Frontage Road and 
Southland Street. Proposed disposal sites will be located (at a precise location to be 
determined at a later date) on the Nipomo Mesa within five miles of the Southland 
Wastewater Treatment Facility (see Figure 2, Vicinity Map and Figure 3, Aerial 
Photograph).  
 

D. PROJECT CHARACTERISTICS 

The proposed project involves the installation of improved treatment facilities and the 
phasing of additional facilities necessary to upgrade and expand the wastewater treatment 
capabilities of the existing Southland Wastewater Treatment Facility. These proposed 
wastewater treatment facilities involve three basic elements: 1) the upgrading of existing 
wastewater treatment facilities at the Southland WWTF within Phase I of the proposed 
project which will improve the treatment capability of the plant but will not increase its 
existing treatment capacity; 2) the provision of additional facilities at the Southland 
WWTF for wastewater treatment and 3) additional areas to be devoted to off-site disposal 
of treated effluent, both of which will occur within Phases II and III of the proposed 
project. These improvements will expand the treatment capacity of the Southland WWTF 
and/or develop off-site disposal options. 
 

Copy of document found at  www.NoNewWipTax.com



   
III-4 

FIGURE 1  
Regional Map 

 
 
 
 
 

 
 
 
 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

 

Douglas Wood & Associates, Inc.  Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com

AVI!Ii Beacn 

san lUos CD 
01,..;081'/ 0 

N St\@!' Beat!'! 
,I Pismo 

Beach 

Grover S Hu8Sl\l 
Beach Arroyo • Oceano '*" Grande 

County A"pon 
Oceano 

Callender 
P.r$ino Otftes Wf.tNt Rd 

$Iale Vehicular 
RecreatlOO Are. 

CD 
N' •• I----_~Ipomo:::::.=- PROJECT AREA 

s j 

Guadalupe 

CD "'-"'51 ® Santa Maria 



   
III-5 

FIGURE 2 
Vicinity Map 

 

 

 
 
 

 NCSD Southland Wastewater 
Treatment Facilities Improvements 

 

Douglas Wood & Associates, Inc.  Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com

WfiM:NI Rd 

E~~" .....,.." 
I l 
I; 

"-0,0.., 
• • 

"' .... ~.~" "" 
<I""" 

.-

\ • • • • 
""""'" ~ I 

f 

" -, •• . ' 
,/' 

i 

Q 

\. •• .. 

-" 
« I 

J 

, 

-

• 

'\ • 
'\ • 

Nipomo 

• 



   
III-6 

FIGURE 3 
Aerial Photograph 

 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

 

Douglas Wood & Associates, Inc.                                      Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com



  III.  Project Description 
Southland Wastewater Treatment Facilities Improvements 

Final Environmental Impact Report 
  

III-7 

  
Treatment 
 
The existing Southland Wastewater Treatment Facility (WWTF) treats a combination of 
residential and commercial wastewater utilizing four aeration ponds and eight on-site 
percolation basins. It currently has an average annual flow of 571,000 gallons per day 
(gpd).  Average annual flow is the flow rate averaged over the course of one year and is 
considered to represent the base flow for the WWTF.  The existing wastewater treatment 
facility also has an average wet weather flow (average daily flows in wet weather 
months) of 570,000 gpd and a maximum month flow (average daily flow during the 
maximum month of the year) of 613,000 gpd. The permitted capacity of 900,000 gpd is 
based on the maximum month flow.  The existing wastewater treatment facility also has a 
peak daily flow rate of 903,000 gpd and a peak hourly rate (as extended over an entire 
day) of 1,650,000 gpd.  This latter value provides the basis for the determination of 
maximum existing flow conditions and the calculation of peaking factors used to project 
future flow conditions.  These existing flow rates are based upon the collection and 
analysis of two years of historical flow data (September, 2007 through August, 2009).   
 
Based upon a comparison of rainfall totals and monthly wastewater flows, there appears 
to be an insignificant amount of infiltration from groundwater entering the sewer system 
through defective pipes, pipe joints, or manhole walls.  Based upon a comparison wet 
weather and dry weather flows, inflow from water discharged into the sewer system from 
man-made improvements (roofs, foundation drains, catch basins, etc.) is also not a 
significant contributor to wastewater flows.    
 
Proposed improvements to the WWTF will increase the ultimate treatment capacity to a 
maximum flow of 1.8 million gallons per day from its current capacity of 0.9 million 
gallons per day with a maximum month flow of 1.79 million gallons per day.  
Improvements to the wastewater treatment facility would be accomplished in three 
phases.  Phase I improvements will be designed to improve effluent water quality but not 
expand the current 0.9 million gallons per day (mgd) capacity.  Phase II improvements 
will expand plant capacity to 1.28 mgd with Phase III improvements resulting in an 
increase to the plant’s ultimate capacity of 1.80 mgd.   This increased treatment capacity 
is intended to serve both existing and future wastewater treatment demands generated 
within the Southland WWTF service area of the Nipomo Community Services District. 
Future capacity requirements are based on buildout demand estimates.  Buildout within 
the WWTF service area is based upon the Land Use and Circulation Elements of the San 
Luis Obispo County General Plan (revised June 23, 2006).    
 
Specific improvements to the Southland Wastewater Treatment Facility include: 1) 
replacement of the existing influent lift station; 2) provision of headworks improvements 
in order to enhance effluent screening and grit removal; 3) phased reconstruction of two 
of the four existing treatment ponds with extended aeration capabilities (a Biolac wave 
oxidation system); 4) phased construction of three secondary clarifiers with an 

Copy of document found at  www.NoNewWipTax.com



  III.  Project Description 
Southland Wastewater Treatment Facilities Improvements 

Final Environmental Impact Report 
  

III-8 

RAS/WAS pumping system for the circulation of “return activated sludge” (RAS) and 
“waste activated sludge” (WAS); 5) installation of a sludge thickening system; 6) 
replacement of the two existing unlined sludge drying beds with concrete-lined drying 
beds and 7) provision of associated ancillary equipment, support buildings and facilities, 
piping, structural, site work, electrical and instrumentation improvements throughout the 
WWTF property (see Figure 4 Conceptual Wastewater Treatment Plan and Figures 5A-
G, Southland WWTF Improvements). 
 
  1) Influent Lift Station Replacement (see Figure 5A)- 
 
The existing influent lift station requires improvements in order to handle future 
wastewater flows. Previously-conducted analyses have indicated that the existing pumps 
lack the capacity to handle future peak flows while the existing wet well is undersized for 
efficient and reliable performance. It is proposed to demolish the existing lift station and 
construct a replacement wet well, provide a new flow-metering manhole and install three 
new pumps at the influent pump station in order to meet future (year 2030) projected 
wastewater treatment demands.  
 
  2) Provision of Headworks Improvements (see Figure 5B)- 
 
Headworks improvements are intended to improve effluent quality, minimize inorganic 
content in secondary sludge, reduce plant maintenance requirements and reduce wear on 
plant equipment. Two parallel screens will be constructed for fine materials screening 
followed by two vortex grit removal systems. 
 

3) Aeration Basin Reconstruction (see Figure 5C)- 
 
Aeration basin reconstruction involving the facilities noted above will utilize an extended 
aeration process (such as the Parkson Biolac Wave Oxidation System) that utilizes a long 
solids retention time (SRT) (compared with conventional activated sludge) and moving 
aeration chains to reduce Biological Oxygen Demand (BOD), Total Suspended Solids 
(TSS) concentrations and total Nitrogen to acceptable levels. This system will 
significantly improve the treatment capability of the Southland WWTF. The extended 
SRT increases the stability of the system to better accommodate fluctuating demands. 
Airflow to aeration hoses and diffusers is controlled to create a wave of aerobic and 
anoxic zones, resulting in alternating nitrification and denitrification. Multiple fine-
bubble diffusers are mounted on the flexible air tubing suspended across the pond. A 
primary advantage to this treatment method is the higher level of treatment and lower 
capital and operating costs relative to other comparable technologies. This system can be 
retrofitted into the existing ponds with earthwork and piping modifications. To handle the 
future projected flow rates, earthen berms will be installed within two of the existing 
treatment ponds to create three cells to be ultimately converted to Biolac systems.  
Aeration Basin #2 will serve as an emergency holding basin upon completion of Phase I 
of project construction.  With construction of Phase II project facilities, the need for an  

Copy of document found at  www.NoNewWipTax.com



III-9 

 
 
 
 
 

 

FIGURE 4 
Southland WWTF Improvements 

Copy of document found at  www.NoNewWipTax.com

Southland VVWTF 

Douglas Wood & Associates. Inc . 

Disposal Areas 

NCSD South/alld Wastewater 
Treatmellt Facilities ImprOl'emellfs 

£,wiro"",enfllllm{H,ct Report 



III-10 

FIGURE 5A  
Southland WWTF Improvements 

 

 
 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

 

Douglas Wood & Associates, Inc.                                      Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com

. . g lNFLUENT LIFT STATION 
. REPLACEMENT -, -.. "' .... --'" ----,--------------~. _ 0 

I 
I 

-'~_, r~-,---.,.-
-, ,-, 
~", .. J 

ENlARGED SITE PlAN 
-.~ 

o 

o o 

o 

CD 

-,-, 

---

-, am,:._ ------

-, .. "',.-. .. ----..----

I ~PRfUMNARYUSE~ 
... WO'<wraMIU_ .... _ ... ' 

) 



III-11 

FIGURE 5B 
Southland WWTF Improvements 

 

 
 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

 

Douglas Wood & Associates, Inc.                                      Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com

. 
-'~ : ... ~ .. - o 

1 / HEApWORKS 
1/ IMP ~VEMf'NTS 

(r0 1( 

: -= I 
I ~ I 
\~/ 1---"\ 

-'-~_n r~co!-

_. 
,-, J 
:.:;."' .• 
~-----, ",-...,*<--

o 

-, _' __ t~ .. 

o 

.. _--_., ... -_._ ... -, 

-, -~"~ 

.,.,.,.,. _ u. ,II., 
0,." .. _~. Illll, 
O",tT,. -.-. .... 'lIl1' 
olll" ........ a«Tlll<t .",." ........ _ ,SI"! 

CD ENLARGED SITE PlAN ... n •• • _ ... ,lIU! 

"''''._'".,.,111/ 

"
( 

_. _,,,,,_, ... ,. ,-,,-" ___ ·,m -----", 

t-~-:':' ...... Of. 
"-

~ . .... .. 
. _ . 

_. 
~, .. --------

_ . 
..,..,.-..--_ .... ---

\ 

.~' FOR PREUM NARY USE ONLY 
OCII.. w«o .. <0011""_ 



III-12 

FIGURE 5C 
Southland WWTF Improvements 

 

 
 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

 

Douglas Wood & Associates, Inc.                                      Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com

· 
-'~ : .... ~ .. - o 

ERATION BASIN 

o 

-, 
_/l\IO_'~ " .. =.;. .... =;:-~ 

o 

o 

_. 
-' .... -... ., .. _-_." .. ___ .0;, 

o 

.. ,"". _ ,"- ,,,./ 
0,." .. _.-,. ,1I1f, 
.. m,. -.-. ... '1I", 
.. ,.,' ........ a«Tlll<t "'ff'" ......... _ Ill", 
All" .. a_ II. ,1IUJ 

.... " .. --" .. ,.,"'1 0,.., . .. ,., " .. ,.1111 

_. -,--, ... ,., ... -,, - --- ''" ---- ... , 

-, .... =..r;:-":... --'._' .. -

_. -,---------

_ . .. ,.".-. .. ----..----



III-13 

FIGURE 5D 
Southland WWTF Improvements 

 

 
 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

 

Douglas Wood & Associates, Inc.                                      Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com

. . , rwrr __ "" .... 
''''·_1 . -

-'~ =- ~ .. 0 '\ - '\ _. -,-- -- -,--. ,-, ----I ---
I , ) 0 ./ \.. • r '\ (flr 0 0 / 

I-~-:.:. 
[~ I ...... Of. _. -, "- .. ,.., .. -. .. _. -, -.... -,~ .. _ ..... -... ., _. ---..-,!---X. .. =.:. .... ::;:-'i' .. _-_." .. -,--, ... --- -----_ .... .., ... -

":.::-.: .. :.':' --""~ 

0 0 \.., 

~'-"- '~~,. 
-'~ 

(r_, -, D~~l~: -'- --"~ -, - , -, "ill .. =~-':,., ==~:. -~ - ::" - -!;': . .. -- ::~_ t€§ -,. . " ...... _. 
I_I J 
:.:;."', .. 

SE"CONDARY ~-

J~~ D,rt,. "'" ". ,,, .. , CLARIFIERS AND 

~ 
0"". _..,. toll') 
0",",. -.-. ... ,1I"1 - O""'''-'-... «TIOIC RASfWAS PUMPING "'07' • .--. _ /11" 1 

ENlARGED SITE PlAN EEl 
ftll1 •• a_ II. ,1lUJ 

AI'i9" -'l-.. , .. , . _ ' ''''' ,.,16/ SYSTEM I FOO~~:~~~ G'~ Om', . .. ,., ,_ ('"1) . . . . .~' . _ ... - ..:;'\:,:':.: .. 



III-14 

FIGURE 5E 
Southland WWTF Improvements 

 

 
 

NCSD Southland Wastewater 
Treatment Facilities Improvements 

 

Douglas Wood & Associates, Inc.                                      Environmental Impact Report 

Copy of document found at  www.NoNewWipTax.com



III-15 

FIGURE 5F 
Southland WWTF Improvements 

 

 
 
 

NCSD Southland Wastewater 